
Code:

Series:

S-0989 MAIO/2003

0501091171 GAM

OFFSET DISK HARROW

Revision:

00

Product:

Date Revision:



Code Description

0102020101 GAM 12 X 24 X 4,75 CM        S-0989

0102020135 GAM 12 X 24 X 4,75 CM  PA    S-0989

0102020118 GAM 12 X 24 X 4,75 DM        S-0989

0102020152 GAM 12 X 24 X 4,75 DM  PA    S-0989

0102020100 GAM 12 X 24 X 6,00 CM        S-0989

0102020134 GAM 12 X 24 X 6,00 CM  PA    S-0989

0102020080 GAM 12 X 24 X 6,00 CM OL     S-0989

0102020117 GAM 12 X 24 X 6,00 DM        S-0989

0102020151 GAM 12 X 24 X 6,00 DM  PA    S-0989

0102020192 GAM 12 X 26 X 6,0 CM OL      S-0989

0102020102 GAM 12 X 26 X 6,00 CM        S-0989

0102020136 GAM 12 X 26 X 6,00 CM  PA    S-0989

0102020119 GAM 12 X 26 X 6,00 DM        S-0989

0102020153 GAM 12 X 26 X 6,00 DM  PA    S-0989

0102020176 GAM 12 X 26 X 6,00 MA        S-0989

0102020168 GAM 12 X 28 X 6,00 CM        S-0989

0102020177 GAM 12 X 28 X 6,00 DM        S-0989

0102020104 GAM 14 X 24 X 4,75 CM        S-0989

0102020138 GAM 14 X 24 X 4,75 CM  PA    S-0989

0102020121 GAM 14 X 24 X 4,75 DM        S-0989

0102020155 GAM 14 X 24 X 4,75 DM  PA    S-0989

0102020103 GAM 14 X 24 X 6,00 CM        S-0989

0102020137 GAM 14 X 24 X 6,00 CM  PA    S-0989

0102020120 GAM 14 X 24 X 6,00 DM        S-0989

0102020154 GAM 14 X 24 X 6,00 DM  PA    S-0989

0102020189 GAM 14 X 24 X 6,00 MA PA     S-0989

0102020105 GAM 14 X 26 X 6,00 CM        S-0989

0102020139 GAM 14 X 26 X 6,00 CM  PA    S-0989

0102020193 GAM 14 X 26 X 6,00 CM OL     S-0989

0102020122 GAM 14 X 26 X 6,00 DM        S-0989



0102020156 GAM 14 X 26 X 6,00 DM  PA    S-0989

0102020181 GAM 14 X 28 X 6,00 CM        S-0989

0102020179 GAM 14 X 28 X 6,00 DM        S-0989

0102020191 GAM 14 X 28 X 6,00 DM  PA    S-0989

0102020107 GAM 16 X 24 X 4,75 CM        S-0989

0102020141 GAM 16 X 24 X 4,75 CM  PA    S-0989

0102020124 GAM 16 X 24 X 4,75 DM        S-0989

0102020158 GAM 16 X 24 X 4,75 DM  PA    S-0989

0102020106 GAM 16 X 24 X 6,00 CM        S-0989

0102020140 GAM 16 X 24 X 6,00 CM  PA    S-0989

0102020123 GAM 16 X 24 X 6,00 DM        S-0989

0102020157 GAM 16 X 24 X 6,00 DM  PA    S-0989

0102020108 GAM 16 X 26 X 6,00 CM        S-0989

0102020142 GAM 16 X 26 X 6,00 CM  PA    S-0989

0102020125 GAM 16 X 26 X 6,00 DM        S-0989

0102020159 GAM 16 X 26 X 6,00 DM  PA    S-0989

0102020175 GAM 16 X 28 X 6,00 CM        S-0989

0102020188 GAM 16 X 28 X 6,00 CM  PA    S-0989

0102020187 GAM 16 X 28 X 6,00 DM        S-0989

0102020180 GAM 16 X 28 X 6,00 DM  PA    S-0989

0102020172 GAM 16 X 28 X 7,50 DM        S-0989

0102020109 GAM 18 X 24 X 6,00 CM        S-0989

0102020143 GAM 18 X 24 X 6,00 CM  PA    S-0989

0102020126 GAM 18 X 24 X 6,00 DM        S-0989

0102020160 GAM 18 X 24 X 6,00 DM  PA    S-0989

0102020110 GAM 18 X 26 X 6,00 CM        S-0989

0102020144 GAM 18 X 26 X 6,00 CM  PA    S-0989

0102020127 GAM 18 X 26 X 6,00 DM        S-0989

0102020161 GAM 18 X 26 X 6,00 DM  PA    S-0989

0102020182 GAM 18 X 28 X 6,00 CM        S-0989

0102020171 GAM 18 X 28 X 6,00 DM        S-0989



0102020178 GAM 18 X 28 X 6,00 DM  PA    S-0989

0102020111 GAM 20 X 24 X 6,00 CM        S-0989

0102020145 GAM 20 X 24 X 6,00 CM  PA    S-0989

0102020128 GAM 20 X 24 X 6,00 DM        S-0989

0102020162 GAM 20 X 24 X 6,00 DM  PA    S-0989

0102020112 GAM 20 X 26 X 6,00 CM        S-0989

0102020146 GAM 20 X 26 X 6,00 CM  PA    S-0989

0102020129 GAM 20 X 26 X 6,00 DM        S-0989

0102020163 GAM 20 X 26 X 6,00 DM  PA    S-0989

0102020170 GAM 20 X 28 X 6,00 CM        S-0989

0102020173 GAM 20 X 28 X 6,00 DM        S-0989

0102020190 GAM 20 X 28 X 6,00 DM PA     S-0989

0102020113 GAM 22 X 24 X 6,00 CM        S-0989

0102020147 GAM 22 X 24 X 6,00 CM  PA    S-0989

0102020130 GAM 22 X 24 X 6,00 DM        S-0989

0102020164 GAM 22 X 24 X 6,00 DM  PA    S-0989

0102020114 GAM 22 X 26 X 6,00 CM        S-0989

0102020148 GAM 22 X 26 X 6,00 CM  PA    S-0989

0102020131 GAM 22 X 26 X 6,00 DM        S-0989

0102020165 GAM 22 X 26 X 6,00 DM  PA    S-0989

0102020184 GAM 22 X 28 X 6,00 CM        S-0989

0102020185 GAM 22 X 28 X 6,00 DM        S-0989

0102020074 GAM 22 X 28 X 6,00 DM PA     S-0989

0102020115 GAM 24 X 24 X 6,00 CM        S-0989

0102020149 GAM 24 X 24 X 6,00 CM  PA    S-0989

0102020132 GAM 24 X 24 X 6,00 DM        S-0989

0102020166 GAM 24 X 24 X 6,00 DM  PA    S-0989

0102020116 GAM 24 X 26 X 6,00 CM        S-0989

0102020150 GAM 24 X 26 X 6,00 CM  PA    S-0989

0102020133 GAM 24 X 26 X 6,00 DM        S-0989

0102020167 GAM 24 X 26 X 6,00 DM  PA    S-0989



0102020186 GAM 24 X 28 X 6,00 CM        S-0989

0102020174 GAM 24 X 28 X 6,00 DM        S-0989

0102020169 GAM 24 X 28 X 6,00 DM  PA    S-0989

0102020073 GAM 24 X 28 X 7,50 DM        S-0989



HINGE-WHEEL TYPE OFFSET D. HARROW ............................... 10909090084

GANG DISC ............................... 20909090079

AGRICULTURAL BEARING ............................... 30909090083

CM AT 9" 1-5/8" CF BEARING ASSY    ............................... 40501042689

1.7" X 3.4" X 20" X 8" HYDRAULIC CYLINDER ............................... 50501044370



GAM Page 1

0909090084HINGE-WHEEL TYPE OFFSET D. HARROW 

12    14    16    18    20    22    24Item Code Description See page

01 0501064189 01    00    00    00    00    00    00FRONT FRAME

02 0501062200 01    00    00    00    00    00    00FRONT FRAME

03 0501064193 00    01    00    00    00    00    00FRONT FRAME

04 0501062203 00    01    00    00    00    00    00FRONT FRAME

05 0501062772 00    00    01    00    00    00    00FRONT FRAME

06 0501062635 00    00    01    00    00    00    00FRONT FRAME

07 0501063099 00    00    00    01    00    00    00FRONT FRAME

08 0501062563 00    00    00    00    01    00    00FRONT FRAME

09 0501062498 00    00    00    00    00    01    00FRONT FRAME

10 0501062510 00    00    00    00    00    00    01FRONT FRAME

11 0501051632 01    01    01    01    01    01    01RIGHT STUB SHAFT & HUB ASSY        

11A 0501069088 01    01    01    01    01    01    01RIGHT CARRYING-WHEELS SUPPORT      

12 0501051633 01    01    01    01    01    01    01LEFT STUB SHAFT & HUB ASSY         

12A 0501069089 01    01    01    01    01    01    01LEFT CARRYING-WHEELS SUPPORT       

12B 0501051142 02    02    02    02    02    02    02CARRYING WHEEL HUB

12C 0503010006 02    02    02    02    02    02    0232210 ROLLER BEARING               

12D 0503010037 02    02    02    02    02    02    0230207 ROLLER BEARING               

12E 0503012928 02    02    02    02    02    02    02SEAL

12F 0501010127 12    12    12    12    12    12    129/16" X 1-7/8" LUG BOLT            

12G 0503010035 12    12    12    12    12    12    129/16" CONIC NUT                    

12H 0501016545 02    02    02    02    02    02    02FLAT WASHER

12I 0503030009 02    02    02    02    02    02    021" CASTLE NUT

12J 0503010018 02    02    02    02    02    02    025/32 X 1-1/2 COTTERPIN

12K 0502020591 02    02    02    02    02    02    02PROTECCION COVER

12L 0503810358 08    08    08    08    08    08    085/16" X 7/8" UNC BOLT

12M 0503011444 08    08    08    08    08    08    08SPRING WASHER

12N 0503010002 02    02    02    02    02    02    021800 GREASE FITTING

13 0501010246 02    02    02    02    02    02    02FLAT WASHER 

14 0503010073 03    03    03    03    03    03    033/8 X 3-1/2 COTTERPIN

15 0501068992 02    02    02    02    02    02    020.9" X 4.5" COUPLING SHAFT 

16 0503030012 06    06    06    06    06    06    06HAIR PIN
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0909090084HINGE-WHEEL TYPE OFFSET D. HARROW 

12    14    16    18    20    22    24Item Code Description See page

17 0521010599 02    02    02    02    02    02    021.2" X 6.7" COUPLING SHAFT 

18 0501062071 01    00    00    01    00    00    00OFFSET BAR 

19 0501062502 00    01    00    00    01    00    00OFFSET BAR 

20 0501062503 00    00    00    00    00    01    01OFFSET BAR 

21 0501062501 00    00    01    00    00    00    00OFFSET BAR 

22 0501011547 02    02    02    02    02    02    021" X 4-1/2" BOLT                   

23 0503011438 05    05    05    05    05    05    05SPRING WASHER

24 0501010059 05    05    05    05    05    05    051.5/8 NUT

25 0501060201 01    01    01    01    01    01    01REGULATOR BOLT                     

26 0501068984 01    01    01    01    01    01    01BUSHING WITH NUT                   

27 0521010570 01    01    01    01    01    01    010.9" X 2.5" COUPLING SHAFT 

28 0503010571 05    05    05    05    05    05    051/4" X 1.1/2 COTTERPIN

29 0501014509 01    01    01    01    01    01    01FLAT WASHER 

30 0501110265 01    01    01    01    01    01    01BUSHING WITH CRANK                 

31 0521010644 00    00    00    01    01    01    011.5" X 8.4" COUPLING SHAFT 

32 0511019921 02    02    02    02    02    02    021.3" X 0.1" X 1" SLEEVE            

33 0503010534 00    00    00    03    03    03    033/8 X 2-1/2 COTTERPIN

34 0501064188 01    00    00    00    00    00    00REAR FRAME 

35 0501062593 01    00    00    00    00    00    00REAR FRAME 

36 0501064192 00    01    00    00    00    00    00REAR FRAME 

37 0501062605 00    01    00    00    00    00    00REAR FRAME 

38 0501063211 00    00    01    00    00    00    00REAR FRAME

39 0501063080 00    00    00    01    00    00    00REAR FRAME 

40 0501062963 00    00    00    01    00    00    00REARFRAME

41 0501062513 00    00    00    00    01    00    00REAR FRAME

42 0501062255 00    00    00    00    00    01    00REAR FRAME

43 0501062511 00    00    00    00    00    00    01REAR FRAME

44 0501065487 01    01    01    01    01    01    012.4" X 123" COUPLING SHAFT 

45 0501042816 01    01    01    01    01    01    01ASSY TRACTION BAR

45A 0501060188 02    02    02    02    02    02    02DRAWBAR ASSY

45B 0501010241 02    02    02    02    02    02    02UPPER /LOWER PLATE

45C 0503011198 03    03    03    03    03    03    03C3/4" X 6" SCREW

45D 0503010023 05    05    05    05    05    05    053/4" SPRING WASHER

45E 0503010014 05    05    05    05    05    05    053/4" NUT

45F 0501010060 01    01    01    01    01    01    011" X 6-1/2" BOLT                   

45G 0501068993 01    01    01    01    01    01    010.9" X 5.5" COUPLING SHAFT 

45H 0501060190 01    01    01    01    01    01    01TRACTOR HITCH 

46 0501060337 00    00    00    01    01    01    013/4" X 47.2" HOSE HOLDER ASSY      

47 0503060094 02    02    02    02    02    02    00WHEEL AND TIRE ASSY

47A 0503010065 02    02    02    02    02    02    00CANVAS TIRE                        

47B 0503010068 02    02    02    02    02    02    006.00 X 16 INNER TIRE

47C 0503010894 02    02    02    02    02    02    000.2"X0.6"X4.6"X6F0.6"X6" WHEEL     

48 0503060093 00    00    00    00    00    00    0229.5"X0.63"-10L WHEEL AND TIRE ASSY

48A 0503010120 00    00    00    00    00    00    02CANVAS TIRE                        

48B 0503010033 00    00    00    00    00    00    027.50 X 16 INNER TIRE

48C 0503010893 00    00    00    00    00    00    02WHEEL                

49 0501064168 03    04    04    05    05    06    07REAR SCRAPER

50 0501064167 03    04    04    05    05    06    07REAR SCRAPER

51 0503011082 12    16    16    20    20    20    00C1/2" X 1.3/4" SCREW

51A 0503010740 00    00    00    00    00    00    24BOLT 1/2 UNC X 2 CS G.5 ZN

52 0511017302 12    16    16    20    20    24    28FLAT WASHER

53 0503010019 12    16    16    20    20    24    281/2" SPRING WASHER

54 0503010060 12    16    16    20    20    24    281/2" NUT

55 0501011649 01    01    01    01    01    01    01U 1.2" X 3.1"X 3/16" BAR           

56 0501047858 01    01    01    01    01    01    01ADJUSTMENT LEVER ASSY 

56A 0501068981 01    01    01    01    01    01    01ADJUSTMENT LEVER 

56B 0501060185 01    01    01    01    01    01    01ADJUSTMENT LOCK                    

56C 0521010624 01    01    01    01    01    01    010.4" X 1.5" COUPLING SHAFT

56D 0503030025 01    01    01    01    01    01    011.4" X 0.2" TORSION SPRING
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0909090084HINGE-WHEEL TYPE OFFSET D. HARROW 

12    14    16    18    20    22    24Item Code Description See page

56E 0503010071 02    02    02    02    02    02    023/16" X 1" COTTERPIN

57 0501062506 00    00    00    01    01    01    01FRONT STABILIZER BAR 

58 0501062508 00    00    00    01    01    01    01REAR STABILIZER BAR 

59 0501064196 01    00    00    00    00    00    00ADJUSTMENT BAR 

60 0501064198 00    01    01    00    00    00    00ADJUSTMENT BAR 

61 0501064197 00    00    00    01    01    01    0138" ADJUSTMENT BAR 

62 0503011432 01    01    01    01    01    01    011" X 4" BOLT     

63 0501040343 01    01    01    01    01    01    01DRAWBOLT ASSY

63A 0521010453 01    01    01    01    01    01    01GCOUPLING SHAFT

64 0501011432 02    02    02    02    02    02    021-1/2" AND 1-5/8 GANG BOLT WRENCH

65 0501061609 01    01    01    01    01    01    013/4" WRENCH CABLE CYLINDRICAL

66 0501010095 01    01    01    01    01    01    015/8" X 3/4" X 1" UNIVERSAL WRENCH 

67 0503010003 01    01    01    01    01    01    011845 GREASE FITTING

68 0501062507 00    00    00    01    01    01    01FRONT STABILIZER BAR 

69 0501062509 00    00    00    01    01    01    01REAR STABILIZER BAR 

70 0501044370 01    01    01    01    01    01    011.7" X 3.4" X 20" X 8" HYDRAULIC CYLINDER 5

71 0521010576 02    02    02    01    01    01    010.9" X 3.7" COUPLING SHAFT 

72 0521010584 00    00    00    01    01    01    01C0.9" X 5.7" COUPLING SHAFT

73 0501047884 00    00    00    01    01    01    010.98" ROD STOP                     

74 0501047886 00    00    00    01    01    01    01ROD STOP                     

75 0501047888 00    00    00    01    01    01    01ROD STOP                     

76 0501047889 00    00    00    01    01    01    011.96" ROD STOP                     

77 0501080361 00    00    00    02    02    02    023/8" X 157" TR-TM HOSE

78 0503011627 00    00    00    02    02    02    02MALE QUICK COUPLER AGR 1/2 NPT
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00   0501046853 00 00 00 00 04 02 00 001-5/8" X 43" AXLE WITH NUTS 2-3/4 

00A  0501046855 02 00 00 00 00 02 04 001-5/8" X 52" AXLE WITH NUTS 2-3/4 

00B  0501046857 00 02 00 00 00 00 00 041-5/8" X 61" AXLE WITH NUTS 2-3/4" 

00C  0501046859 00 00 02 00 00 00 00 001-5/8" X 70" AXLE WITH NUTS 2-3/4" 

00D  0501046860 00 00 00 02 00 00 00 001-5/8" X 79" AXLE WITH NUTS 2-3/4" 

01   0501015029 00 00 00 00 04 02 00 001-5/8" X 43" AXLE 

02   0501015237 02 00 00 00 00 02 04 001-5/8" X 52" AXLE 

03   0501015632 00 02 00 00 00 00 00 041-5/8" X 61" AXLE 

04   0501015631 00 00 02 00 00 00 00 001-5/8" X 70" AXLE 

05   0501015329 00 00 00 02 00 00 00 001-5/8 X 79" AXLE 

06   0502040640 04 04 04 04 08 08 08 081.5/8" 2.3/4" NUT                  

07   0502011048 02 02 02 02 04 04 04 041-5/8" EXTERNAL AXLE WASHER        

08   0602030005 12 14 16 18 20 22 24 2824" X 0.2" NOTCHED DISC BLADE 

09   0602033005 12 14 16 18 20 22 24 2826" X 0.2" NOTCHED DISC BLADE 

10   0602037004 12 14 16 18 20 22 24 2828" X 0.2" NOTCHED DISC BLADE 

11   0602037006 12 14 16 18 20 22 24 28DR28X7,5 C102AF04FR1.11/16 10R TATU

12   0501046914 02 02 03 03 04 04 04 04CM GX 9" 1-5/8" SD PR BEARING ASSY 

13   0501042690 02 02 03 03 04 04 04 04CM GX 9" 1-5/8" ST BEARING ASSY    

14   0501046923 02 02 03 03 04 04 04 049"X 1-5/8" OIL BATH BEARING        

15   0501042963 02 02 03 03 04 04 04 049" X 1-5/8" OIL BATH BEARING       

16   0501048321 04 04 06 08 08 08 08 08225MM X 1.5/8" RD. OIL BATH BEARING

17   0501042689 04 04 06 06 08 08 08 08CM AT 9" 1-5/8" CF BEARING ASSY    4

18   0502010626 06 08 08 10 08 10 12 168.9" 1-5/8" SPACER                 

19   0502011047 02 02 02 02 04 04 04 041-5/8" INNER AXLE WASHER           

20   0511014339 04 04 04 04 08 08 08 081-5/8" 2.8" NUT LOCK               

21   0503010232 04 04 04 04 08 08 08 085/8" X 1.3/4" BOLT                 

22   0503010027 04 04 04 04 08 08 08 085/8" SPRING WASHER

23   0503010013 04 04 04 04 08 08 08 085/8" NUT

24   0511040034 08 08 12 12 16 16 16 163/4" X 3-1/4" BOLT ASSY 

24A  0501017303 08 08 12 12 16 16 16 163/4" X 3-1/4" BOLT                 

24B  0501010949 08 08 12 12 16 16 16 163/4" SQUARE WASHER                 
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0909090079GANG DISC 

12 14 16 18 20 22 24 28Item Code Description See page

24C  0501010322 08 08 12 12 16 16 16 16FLAT WASHER

24D  0503010014 16 16 24 24 32 32 32 323/4" NUT
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00   0501046923 019"X 1-5/8" OIL BATH BEARING        

00A  0501042963 019" X 1-5/8" OIL BATH BEARING       

00B  0501048321 01225MM X 1.5/8" RD. OIL BATH BEARING

01   0502020445 01HOUSING DM 

01A  0502020446 01HOUSING DM 

01B  0502020636 018.8" X 1-5/8" OIL  HOUSING BEARING

02   0503010113 0230212 ROLLER BEARING               

03   0503010007 023982/3920 ROLLER BEARING           

04   0503030027 02DUO-CONE SEAL

05   0502010639 01AXLE FOR CM/DM 

06   0502010737 01AXLE TK 

07   0502010633 02SEAL RETAINER                      

08   0502040124 02SEAL RETAINER                      

09   0503030030 035.6" X 4.4" X 0.01" GASKET

10   0503030685 015.5" X 4.4" X 0.003" GASKET

11   0502020161 01WEAR PLATE BEARING 

12   0503010025 063/8" SPRING WASHER

13   0503011087 063/8" X 1" BOLT

14   0502040239 01OUTER FLANGE 

15   0502011856 011-5/8 OUTER FLANGE CM/DM 

16   0502040240 01INNER FLANGE 

17   0502011855 011-5/8 INNER FLANGE CM/DM 

18   0503010856 01OIL PLUG

19   0503012151 023/8" BSP PLUG 

20   0521012933 01BEARING WEAR PLATE

21   0503010019 041/2" SPRING WASHER

22   0503011401 041/2" X 3/4" BOLT                   
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0501042689CM AT 9" 1-5/8" CF BEARING ASSY    
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01   0502030003 01LOWER COVER HOUSING 

02   0502030035 01REEL 8.86" 

03   0502030001 01UPPER COVER HOUSING 

04   0521010662 013/4 UNC X 197 X 157 MA243 FASTEN

05   0501010322 02FLAT WASHER

06   0503010023 023/4" SPRING WASHER

07   0503010014 023/4" NUT

08   0503010002 021800 GREASE FITTING



GAM Page 5

05010443701.7" X 3.4" X 20" X 8" HYDRAULIC CYLINDER
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00   0501044370 011.7" X 3.4" X 20" X 8" HYDRAULIC CYLINDER 5

01   0501064256 013.4" X 8" CYLINDER CASE

02   0501018532 011.7" X 15.6" TURNBUCLE             

03   0502040493 01CLEVIS 26,50 R41                   

04   0503011094 013/8" X 2" BOLT

05   0503010025 013/8" SPRING WASHER

06   0503010026 013/8" NUT

07   0502010993 01DETACHABLE COVER                   

08   0502010781 01RING SUPPORT                       

09   0503010761 01D-1750 SCRAPER RING 

10   0503010990 01GASKET                             

11   0503010949 01W2-2000-500 PK RING G.E 

12   0503011060 018-336 BACK-UP RING 

13   0503010976 012-336 N 3006-9B O'RING 

14   0503010042 012-214 N 3006-9B O'RING 

15   0502010843 011.8" X 3.4" PISTON 

16   0503010170 02PACKING 3120 2750                  

17   0503010948 01W4-3346-590 PK RING G.E 

18   0503010063 011" SELF-ALIGNING NUT               

19   0501031796 HYDRAULIC CYLINDER REPAIR KIT      
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